Management of recurrent staphylococcal skin infections (drug names in lower case, product names in CAPITALS)
1. Consider, treat and avoid risk factors

· Diabetes

· Alcoholism

· Obesity

· Sweating

· Exposure to oil, chemicals or dirt

· Soaps

· Clothing

· Shaving habits

2. Skin care

· Avoidance of normal soaps
· Use emollients (sorbolene cream with glycerol 10%; e.g., Skin Basics Moisturising Sorbolene Cream with 10% glycerine; 100 g tube and 500 g jar) before and after showering

3. Initial approach
· Oral antibiotic treatment, if required, to treat any existing skin lesions.
· Mupirocin 2% nasal ointment (Bactroban nasal ointment 3g tube), 3 times daily for 5 days PLUS
· Wash whole body daily for at least one week with an antiseptic wash, paying particular attention to hair-bearing areas (use as a shampoo once or twice a week to wash hair). Options include:

· If no contact dermatitis and no eczema

· Triclosan 1% body wash (PHISOHEX 1%, 200 mL or 500 mL bottles)

· Chlorhexidine 2% body was (MICROSHIELD 2 solution, 500 mL, 1.5 L, 5 L bottles)

· In the presence of contact dermatitis or eczema

· Triclosan 2% with paraffin (OILATUM PLUS, 150 mL or 500mL). Add 2 caps to 20 cm depth of bathwater and let soak for 10-15 minutes. Gently pat skin dry.

· Thereafter, continue using triclosan 1% soap (SAPODERM, available from supermarkets) instead of normal soap for showering and bathing.

· Wash clothes, towels and sheets in hot water on at least 2 separate occasions over the course of a few days. Wear freshly cleaned clothes on each occasion after showering during this period with the body washes.
· Wash hands frequently, especially after contact with skin and after toileting.

4. Failure of initial approach

· Repeat the above approach.

· Investigate and treat whole family and close contacts with the above regimen.

· Course of oral antibiotic therapy given over one to two weeks.
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